Page 1


MODEL 4190D Item Sub Parts_No. Description Portuguese 1 182025-7 CONJUNTO DA CX DO MOTOR P/4190D D10 2 256085-6 PINO 4 3 342833-0 TAMPA DE FIX DA BAT 4 191681-2 BATERIA 9000 9,6V-1,3AH (NI-CD) 5 182025-7 CONJUNTO DA CX DO MOTOR P/4190D D10 8 922212-4 PARAFUSO ALLEN M5X12 9 224177-9 FLANGE EXT 28 10 911121-2 PARAFUSO CAB RED 4X14 SW 11 164872-8 PROTETOR FIXO 12 153132-3 ENGRENAGEM COMPL 13 214017-9 MANCAL 5 14 651866-7 INTERRUPTOR V-5130E-092 15 232061-4 MOLA EM LAM 16 911148-2 PARAFUSO CAB RED M4X25 SW 17 856034-9 ETIQUETA DE INSCR 4190D 18 421198-4 TAMPA 19 134152-6 RESERVATORIO DE AGUA D10 20 163159-5 FIXADOR DO RESERVATORIO 21 911146-6 PARAFUSO CAB RED 4X25 SW 22 321512-3 TAMPA METAL 23 261056-0 ARRUELA DE BORR 12 24 411988-3 TAMPA 25 252064-2 PORCA SEXT M12-14 26 911146-6 PARAFUSO CAB RED 4X25 SW 27 629574-8 MOTOR DC 9. 6V C10 221867-5 ENGRENAGEM 17 28 214019-5 MANCAL 4 29 226053-3 ENGRENAGEM COMPL 11-67 30 214019-5 MANCAL 4 31 423070-6 JUNTA DE FIBRA 32 256625-0 PINO 5 33 231098-8 MOLA DE COMPRES 6 34 961011-9 ANEL TRAVA RS-4 35 911101-8 PARAFUSO CAB RED 4X6 SW 36 168189-1 REGISTRO 37 343517-3 SUPORTE DA TORNEIRA 38 323601-0 PORCA 39 412079-3 TUBO DE VINIL 5 40 912222-9 PARAFUSO CCH M5X16 41 163345-8 BASE 42 253184-5 ARRUELA LISA 5 43 922206-9 PARAFUSO ALLEN M5X10 44 253184-5 ARRUELA LISA 5 45 922206-9 PARAFUSO ALLEN M5X10 54 414169-8 ALAVANCA DE MUD 55 414168-0 ALAVANCA DO INTERR 56 231390-2 MOLA DE COMPRES 3 57 643909-9 ADAPTADOR DE BAT 60 343530-1 FIXADOR B 400 783202-0 CHAVE ALLEN 4MM 401 792296-4 DISCO DIAM 80 402 414938-7 TAMPA DA BAT

Description English HOUSING SET INC. 235 PIN 4 SET PLATE BATTERY 9000 HOUSING SET INC. 123 HEX. SOCKET HEAD BOLT M5X12 OUTER FLANGE 28 PAN HEAD SCREW M4X14 BLADE CASE GEAR COMPLETE PLANE BEARING 5 SWITCH V-5130E-092 LEAF SPRING PAN HEAD SCREW M4X25 NAME PLATE 4190D CAP TANK ASS'Y INC. 1820212660 TANK HOLDER PAN HEAD SCREW M4X25 METALLIC CAP RUBBER WASHER 12 CAP HEX. NUT M12-14 PAN HEAD SCREW M4X25 DC MOTOR 9.6V SPUR GEAR 17 PLANE BEARING 4 GEAR COMPLETE 11-67 PLANE BEARING 4 PACKING PIN 5 COMPRESSION SPRING 6 STOP RING E-4 PAN HEAD SCREW M4X6 COCK COCK HOLDER NUT VINYL TUBE 5 COUNTERSUNK HEAD SCREW M5X16 BASE FLAT WASHER 5 HEX. SOCKET HEAD BOLT M5X10 FLAT WASHER 5 HEX. SOCKET HEAD BOLT M5X10 LOCK-OFF LEVER SWITCH LEVER COMPRESSION SPRING 3 BATTERY HOLDER BAND B HEX. WRENCH 4 DIAMOND WHEEL 80 BATTERY COVER

Qty Unit 1 SET 0 1 PC. 1 PC. 1 PC. 1 SET 0 1 PC. 1 PC. 3 PC. 1 PC. 1 PC. 1 PC. 1 PC. 1 PC. 5 PC. 1 PC. 1 PC. 1 PC. 0 1 PC. 1 PC. 1 PC. 1 PC. 1 PC. 1 PC. 1 PC. 1 PC. 1 PC. 1 PC. 1 PC. 1 PC. 1 PC. 1 PC. 1 PC. 1 PC. 1 PC. 1 PC. 1 PC. 1 PC. 1 PC. 3 PC. 1 PC. 1 PC. 1 PC. 1 PC. 1 PC. 1 PC. 1 PC. 1 PC. 1 PC. 1 PC. 1 PC. 1 PC. 1 PC.

MAKITA - 4190DW  

VISTA EXPLODIDA, PEÇAS, SERVIÇOS, PRODUTOS

Read more
Read more
Similar to
Popular now
Just for you